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■■■■ Cell Test Program

■■■■ Tests T-1 through T-5 shall be conducted in sequence with the same call■■■■ For test T-6, test should be conducted 5cells along longitudinal axes and  5cells along other

axes separately  for prismatic cell.

1010--
No disassembly

No fire within 7 days

Maximum current(1C)

Specified by the manufacturer,

12V DC power supply for 1h

(T=capacity / test current)

T-8 Forced discharge

1 box as same condition

with shipment
-1 time/1.2m drop on a concrete surfacePackaging test

5(10)-5(10)-
No disassembly

No rupture

Flat surface, 15.8mm bar, 

Weight:9.1kg,Height:61±±±± 2.5cm
T-6 Impact

Not exceed 170oC

No disassembly

No rupture

No fire within 6h

Wire: less 0.1ohm,

Case temp. : 55±±±± 2oC

For 1h or temp. return

T-5 External short circuit

Half-sine shock of peak acceleration 150g, 

duration 6ms 3(pos.)shocks ����

3(neg.)shocks, 3direction, Total 18 shocks

T-4 Shock

7Hz ���� 200Hz ���� 7Hz in 15min,

12 cycle for 3h, 3 direction
T-3 Vibration

75±±±± 2oC for 6h ↔↔↔↔ -40±±±± 2oC for 6h

(Transfer time : 30min), 10cycle
T-2 Thermal test

-10-10

No mass loss (not exceed 0.1%)

No leakage

No venting

No disassembly

No rupture

No fire

OCV>90% of the initial voltage

11.6Pa for 6h at 20±±±± 5oCT-1 Altitude Simulation

0%0%50%100%

50cycledFresh
CriteriaTest MethodTest Item
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■■■■ T-1~5) Transportation Test for ICR18650-26F

●●●●Sample : 100% Charged – 10 Ea,  0% Charged – 10Ea

( weight after n-1_th test) - ( weight after n_th test)

* Weight Loss =                                                 x 100

( weight after n-1_th test)
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■■■■ T-6) Impact Test for ICR18650-26F

●●●● Test method: Drop 9.1kg mass from 61cm height with 15.8mm  diameter bar.

●●●● Sample : Fresh Cell – 5 Ea  /  50 cycled Cell – 5 Ea

●●●● Test results: 5 No Leakage 5  Leakage only .
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■■■■ T-8) Forced Discharge Test for ICR18650-26F

※※※※ curves shows representative cells

●●●● Test method : 1C, -12V, 1.0Hrs discharge 

with 0% charged cell (Fresh cell) & 0% charged cell (50 cycled cell) →→→→ 7days storage

※※※※ Max discharge current : 1C

●●●● Sample : Fresh Cell – 10Ea / 50 cycled Cell – 10Ea

●●●● Test results : All no Leakage
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■ Test Procedure : 1.2m drop in weakest orientation

■ Test Method : One Corner/ Three Edge/ Six Flat (Total Ten Times)

■ Criteria : No damage to Packs / No shifting of Packs / No release of Packs

■ Result : Acceptable

Test machine Height Setting Drop

1.2M

①①①①

②②②②

③③③③

④④④④
⑤⑤⑤⑤

⑥⑥⑥⑥
⑦⑦⑦⑦

⑧⑧⑧⑧

⑨⑨⑨⑨

⑩⑩⑩⑩

-Test Position

① : Edges

②③④ : Box coner(a datum edges)

⑤⑥⑦⑧⑨⑩ : Box plane 

Drop Point

■■■■ Packaging Drop test - Procedure
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Before Test On Testing After Test

Only the box damaged,

Leaving contents intact.

ImpactedOrientation

1.2M

■■■■ Packaging Drop test - Picture


